



INTERNATIONAL
GEMOLOGICAL
INSTITUTE

ELECTRONIC COPY

LABORATORY GROWN DIAMOND REPORT

April 28, 2026

IGI Report Number

DESCRIPTION

SHAPE AND CUTTING STYLE

MEASUREMENTS

GRADING RESULTS

CARAT WEIGHT

COLOR GRADE

CLARITY GRADE

ADDITIONAL GRADING INFORMATION

POLISH

SYMMETRY

FLUORESCENCE

INSCRIPTION(S)

COMMENTS: This Laboratory Grown Diamond was created by Chemical Vapor Deposition (CVD) growth process. Type IIa

LG795690250

Report verification at [igi.org](#)

PROPORTIONS

Slightly Thick

12.5%

51%

66%

68.4%

Pointed

Sample Image Used

COLOR

CLARITY

LABORATORY GROWN DIAMOND REPORT

APRIL 28, 2026

IGI REPORT NUMBER

DESCRIPTION

SHAPE AND CUTTING STYLE

MEASUREMENTS

GRADING RESULTS

CARAT WEIGHT

COLOR GRADE

CLARITY GRADE

ADDITIONAL GRADING INFORMATION

POLISH

SYMMETRY

FLUORESCENCE

INSCRIPTION(S)

COMMENTS: This Laboratory Grown Diamond was created by Chemical Vapor Deposition (CVD) growth process. Type IIa

LG795690250

Report verification at [igi.org](#)

PROPORTIONS

Slightly Thick

12.5%

51%

66%

68.4%

Pointed

Sample Image Used

COLOR

CLARITY

LABORATORY GROWN DIAMOND REPORT

APRIL 28, 2026

IGI REPORT NUMBER

DESCRIPTION

SHAPE AND CUTTING STYLE

MEASUREMENTS

GRADING RESULTS

CARAT WEIGHT

COLOR GRADE

CLARITY GRADE

ADDITIONAL GRADING INFORMATION

POLISH

SYMMETRY

FLUORESCENCE

INSCRIPTION(S)

COMMENTS: This Laboratory Grown Diamond was created by Chemical Vapor Deposition (CVD) growth process. Type IIa

LG795690250

Report verification at [igi.org](#)

PROPORTIONS

Slightly Thick

12.5%

51%

66%

68.4%

Pointed

Sample Image Used

COLOR

CLARITY

LABORATORY GROWN DIAMOND REPORT

APRIL 28, 2026

IGI REPORT NUMBER

DESCRIPTION

SHAPE AND CUTTING STYLE

MEASUREMENTS

GRADING RESULTS

CARAT WEIGHT

COLOR GRADE

CLARITY GRADE

ADDITIONAL GRADING INFORMATION

POLISH

SYMMETRY

FLUORESCENCE

INSCRIPTION(S)

COMMENTS: This Laboratory Grown Diamond was created by Chemical Vapor Deposition (CVD) growth process. Type IIa

LG795690250

Report verification at [igi.org](#)

PROPORTIONS

Slightly Thick

12.5%

51%

66%

68.4%

Pointed

Sample Image Used

COLOR

CLARITY